MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT, APPROVED)
B.0:-3"" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

DETAILED PROJECT REPORT

'S @80 kg -G

20 BEDED
AT

KPP ROAD ANANTNAG J&IK

IN FAVOUR OF

IS AL INI@RE [ @S 1ZAVE

PROP.

MR. BILAL AHMAD DAR S/0 MR.BASHIR AHMAD DAR
R/O FRISAL YARIPORA KULGAM J&K

PREPARED BY
MEP industrial and Engineering Consultancy® Anantnag Kmr.
(Govt. Approved)
Regd. No: D1&C/P&S/332/2876
B.0:- 3" Floor Sofi 1 Complex Opp.Axis Bank Near Al Noor Hospital K P Road Anantnag kmr.

V1IN GR999689996176009 8228628

in2
mec\ &E\\Q"“'aﬁ
Rty
me? nd l j I,:-.(:‘T‘!J

Scanned with CamScanner



Gk
MEP INDUSTRIAL AND E-NGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
[...]
other medical imaging techniques, endoscopes are inserted directly into
the organ.

There are many types of endoscopies. Depending on the site in the body
and type of procedure, an endoscopy may be performed by either a doctor
or a surgeon. A patient may be fully conscious or anaesthetized during the
procedure. Most often, the term endoscopy is used to refer to an

examination of the upper part of the gastrointestinal tract, known as
an esophagogastroduodenoscopy.

Scanned with CamScann

er



MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3*" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

4. ECHOCARDIOGRAM

An echocardiogram, or "echo", is a scan used to look at the heart and
nearby blood vessels. It's a type of ultrasound scan, which means a small
probe is used to send out high-frequency sound waves that create echoes
when they bounce off different parts of the body.

1,
H

ey SR

10

e, |

Scanned with CamScanner




m

MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3"" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

5.NEPHROSCOPE

A nephroscope is used to remove stones measuring one-third of an inch (1
cm) or larger. Nephroscopy is also used to: Remove kidney stone
fragments. Remove small tumors. Remove foreign bodies, such as a stent
that was previously placed.

TruVu

S F

—

11

e e s '.J
Scanned with CamScanner




MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG ’

6.PATHOLOGY LABORATORY !

2. Heamotolgy Ananlyser
3. Electrolyte i
4.Urine Ananlyser etc '

Medical laboratory instruiment designed to measure different chemicals and
other charcteritcs in a no. of biological samples quickly with minimum
human assistence,automated cell counters sample with blood and
quntify,classify and decribe cell populations using both electrical and optical
techiniques ,urine analyser exams the urine.

1.Biochemistry Analyser

12

g s i e il

Scanned with CamScanner




L

MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3*" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

" 7.0PERATION THEATER

The proposed Hospital will focus on the use of latest technologies for
surgical procedures like minimally invasive surgeries.

Laproscopic  surgeries have several advantages over conventional
procedures like minimal lenghth of stay and minimal usage of antibiotics

-

WA T

— T Bl -

;e Wi

AR = e

s
PR

B Coiimaans

v e g

14

e |

RS i e e e et i e B - ST . PG A

Scanned with CamScanner



MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT, APPROVED)
1.0:-3"” FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

i e

8. ICU (INTENSIVE CARE UNIT)

An intensive care unit (ICU), also known as an intensive thelapy
unit or intensive treatment unit (ITU) or critical care unit (CCU), is a
special department of a hospital or health care facility that
provides intensive care medicine.

Intensive care units cater to patients with severe or life-

threatening illnesses and injuries, which require constant care, close
supervision from life support equipment and medication in order to
ensure normal  bodily functions. They are staffed by highly
trained physicians, nurses and respiratory therapists who specialize in
caring for critically ill patients. ICUs are also distinguished from general
hospital wards by a higher staff-to-patient ratio and access to advanced
medical resources and equipment that is not routinely available
elsewhere. Common conditions that are treated within I1CUs
include respiratory and cardiovascular , as well as neurology

Patients may be referred directly from an emergency department or from
a ward if they rapidly deteriorate, or immediately after surgery if the
surgery is very invasive and the patient is at high risk of complication

e e fidind

15

Scanned with CamScanner




MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0: 3" FLOOR SOF1 COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

S =
9.INPATIENT DEPATMENT

IPD is a department in a hospital that takes care of patients admitted in
the hospital for at least a night. An Inpatient Ward or Department is fully
equipped with medical equipment and beds. The patient admitted to an

Inpatient Ward is taken care of by the nurses and doctors for appropriate
treatment.

Following are the list of IPD benefits that one may reap as an inpatient in
a hospital:

- Constant care of doctors and nurses
- Proper diagnosis of your medical condition through lab tests

Treatments related to cardiology, neurology, oncology, orthopedics, and
general surgery

« After-care due to surgery; childbirth, or traumatic injury
Pre-planned inpatient care for a knee transplant or bypass heart surgery

Emergency healthcare for serious conditions like heart attack, accidental
injuries

16

Scah.ned' W|th CémScanner




R R B Ry i s e i R

frm——

MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOYT. APPROVED)
B.0:-3% FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

POLLUTION CONTROL
Apart from the other recommendations, the promoter has agreed in principle that he
will strictly adhere pollution norms as and when shall be implemented and shall use
all possible devices to prevent any sort of pollution and will fallow all the

guidelines as per the pollution Norms

POLLUTION CONTROL NORMS

1. Biomedical Waste Management

Hospitals generate biomedical waste, which must be managed as per the Biomedical Waste
Management Rules, 2016. Key requirements include:

a. Segregation of Waste

+ Biomedical waste must be segregated into four categories at the point of
generation:

1. Yellow Bin: Infectious waste (e.qg., cotton, bandages, gloves).

2. Red Bin: Plastic waste (e.g., syringes, IV tubes).

3. Blue Bin: Glassware and metallic waste (e.g., broken glass, needles).
4. Black Bin: General waste (e.g., food waste, paper).

b. Storage and Disposal

1. Storage Time: Biomedical waste should not be stored for more than 48
hours without treatment.

2. Treatment and Disposal: Waste must be treated using chemical disinfection before
disposal.

3. Authorization: The hospital must obtain au
Control Board (SPCB) for biomedical wastg

17

Scanned V\'/ith'CamScanner




MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOYT. APPROVED)
B.0:-3"" FLOOR SOF1 COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K I ROAD ANANTNAG

— e —

2. Sewage and Wastewater Treatment

Hospital must ensure proper treatment of sewage and wastewater to prevent water
pollution. Key requirements include:

a. Sewage Treatment Plant (STP)

* Requirement: A 20-bedded hospital must install an STP (Design Calculation With
capacity encloced with the DPR)

* Discharge Standards: Treated sewage must meet the following standards:

I BOD (Biochemical Oxygen Demand): < 30 mg/L.
Il COD (Chemical Oxygen Demand): < 250 mg/L.
. TSS (Total Suspended Solids): < 100 mg/L.
IV.  pH: 6.5-8.5,

b. Effluent Treatment Plant (ETP)

* If the hospital generates chemical or laboratory effluent, an ETP must be installed.

* Treated effluent must comply with CPCB discharge standards.(Capapcity and design
is enclosed with the DPR)

3. Air Pollution Control
Hospitals must control air pollution from diesel generators (DG sets) as per norms of PCB

b. DG Sets

* Hospitals using DG sets must have antivibration pads and stock height as per PCB
norms

4. Hazardous Waste Management

Hospitals generating hazardous waste (e.g., chemicals, expired medicines) must comply
with the Hazardous Waste Management Rules, 2016.

a. Segregation and Storage

+« Hazardous waste must be stored in la
waste.

+ Storage area must be leak-proof and e

e

18

Scanned with CamScanner




MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3"” FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

b—— ==

b. Disposal

» Hazardous waste must be disposed of through authorized treatment, storage, and
disposal facilities (TSDFs

6. Noise Pollution Control

Hospitals must ensure that noise levels do not exceed the prescribed hm:ts

PR r) L4
| 1

All machinery shall be installed in the Hospital building

19

Scanned with CamScanne

r



MEP INDUSTRIAL AND ENGINEERING CONSULTA

NCY® ANANTNAG (GOVT. APPROVED)
B.0:-3*" FLOOR SOFI COMPLEX OPP.AXIS BANK NE

AR ALNOOR HOSPITAL K p ROAD ANANTNAG

e

*—-—

WATER BUDGET FOR 20 BEDED HOSPITAL
The average daily domestic requirement of w
flushing for hospital where no. of beds not exce
paticnt , Attendants and Staff is 135 LPD
PEr person  as recommended by the breaue of Indian stan
water supply. Source of water will be PHE Deptt.

ater for bathing ,washing and toilet

dards code of practice for

eding 100 is 330 liters per day per |
per person , out door patients is 35 LPD

—

|

PERTICULARS — Q1Y | UNIT | ac.omvrea,
STAFF 17 PERSONS | person " |
No of Beds 20 Beds mEo A E
WATER CALCULATION BREAK UP J ’
Water consumption in Hospitals as per NBC 2016 450.00 [er/BedDay |
Total No of Beds 20.00 Brced
Water consumption from Beds 9000,00 liters/Day
Water Consumption from staff 2295.00 MerDay |
TOTAL WATER CONSUMTION PER DAY 11295.00 liters/Day |
Waste water generation (85% of Total Water consumption) ©500.75 liters/Day
Break Down of Waste Water By source
Gray and sanitary Water —80% (STP) 7680.60 Iters/Day
Laboratory and operation Theater waste water —20 % for ETP ‘ 1920.15 Eters/Day
STP REQUIRED (HIGHER SIDE) 10.00 KLD |
ETP REQUIRED (HIGHER SIDE) 3.00 KLD i

20

Scanned with CamScanner




MEP INDUSTRIAL AND ENGINEERING ( TONSULTANCY® ANANTN AG(GOVT.

APPROVED)
B.O:3" FLOOR SOF1 COMPLE N OPPAXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

DESIGN CALCULATION OF 10 KL.D STP

STP Components

A typical STP for a hospital includes the following components:

I. Sereening Chamber
2. Equalization Tank
3. Aeration Tank

4. Secondary Clarifier
]

Sludge Drying Beds
0. Disinfection Unit

Primary Treatment: Sereening, grit chamber, equalization tank

Secondary Treatment: MBBR (Moving Bed Biofilm

Reactor) or SBR (Sequential Batch
Reactor)

Tertinry Treatment: Filtration and disintection
Design Calculations
& Screening Chamber

1. Purpose: To remove large solids and debris.
2. Design:
. Flow Rate: 10 KLD.

I Size: 0.5 m (width) x 0.5 m (depth) x 0.5 m (length).
. Bar Sereen: [0 mm spacing.

b. Equalization Tank

1. Purpose: To balance the flow and load variations.
2. Design:
. Volume: 20-30% of daily flow = 2-3 K} ?E
. Dimensions: 2 m (length) x 1.5 m U(r\‘hﬁ
1. Retention Time: 4-6 hours.

21

Scanned with CamScanner



e
E

MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)

B.0:-3*° FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

¢. Aeration Tank

I Purpose: Biological treatment using activated sludge process.
2. Design:

. Volume: Based on HRT of 8-12 hours.
Volume = Flow Rate x HRT = 10,000 L/day x 10 hours / 24 = 4,167 liters (4.17 m?).

1. Dimensions: 2.5 m (length) x 1.5 m (width) x 1.5 m (depth).
L. Air Requirement: 1.5-2.0 m® ol air per m® of sewage.

* Air Required =4.17 m* x 1.5 = 6.25 m*hour.
V. Blower Capacity: 6.25 m*hour.

d. Secondary Clarifier

1. Purpose: To separate treated water from sludge.
2. Design:
[.  Surface Loading Rate: 20-30 m*/m?*day.

Il Arca Required = Flow Rate / Surface Loading Rate = 10,000 L/day / 25
m¥/m¥day = 0.4 m2,

L. Dimensions: 1 m (diameter) x 1.5 m (depth).
1Iv.  Retention Time: 2-3 hours.

c. Sludge Drying Beds

1. Purpose: To dewater and dry sludge.
2. Design:

1. Sludge Volume: 1-2% of sewage flow = 100-200 liters/day.
1. Bed Area: 2-3 m?®.
L. Dimensions: 2 m (length) x 1 m (width) x 0.3 m (depth).

f. Disinfection Unit

1. Purpose: To disinfect treated water before discharge.
2. Design:
I.  Chlorine Dose: 5-10 mg/L.
Il.  Contact Time: 30 minutes.
. Tank Volume: 10,000 L/day x 30 min i = 208 liters (0.2 m?).
1v.  Dimensions: 0.5 m (length) x 0.5 m y

22

Scanned with CamScanner

1




MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3*” FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

Summary of Dimensions

Component Dimensions (L x W x D) Volume (m?)
Screening Chamber 0.5mx05mx05m 0.125
Equalization Tank 2mx1Smx1.5m 4.5

Aeration Tank 25mx1Smx1.5m 5.625
Secondary Clarifier 1 m (dia) x 1.5 m (depth) 1.18

Sludge Drying Beds 2mx1Imx03m 0.6
Disinfection Unit 0.5mx05mx05m 0.125

Detailed STP Process Description
1{0Qollection & Screening

» Wastewater from hospital toilets, kitchens flows into a collection chamber.
 Large solid particles, rags, and plastics are removed using a bar sereen filter.

2 (Grit Chamber (Pre-Treatment)

¢ Removes sand, grit, and heavy particles that can damage the STP.
« Prevents clogging in downstream treatment units.

3 @rimary Settling Tank (Primary Treatment)

o Slows down water flow to allow heavy solids (sludge) to settle at the bottom.
o Grease and oils float to the top and are skimnied off.

4 (Aeration Tank (Secondary Treatment - Biological Process)

¢ Activated sludge process or MBBR (Moving Bed Biofilm Reactor) system is used.

s  Airis pumped into the tank to promote the growth of bacteria that break down organic
matter,

5(Secondary Settling Tank (Clarification & Sludge Separation)

» Treated water flows into a secondary settling

aining sludge settles down.
» Some sludge is recycled back to maintain bagtz

r@gwﬁ ‘fp he acration tank.
b

6 (Disinfection (Tertiary Treatment) %
Q?H

23

Scanned with CamScéhner'



—m

|

MEP INDUSTRIAL AND ENGINEERING CONS ULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3*" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

= ———

=

and pathogens.

¢ Chlorination or UV treatment is used to kill harmful bacleria
» Ensures that the treated water is safe for disposal or reuse.

7®renlcd Water Reuse/Discharge

» Treated water can be reused for gardening, flushing, or cooling tower ma keup.
* Excess water is discharged into a drain as per PCB norms.

Flow Chart Representation

Wastewater from Hospital

[-]

Screening & Grit Removal

[

Primary Settling Tank

=

Aeration Tank (Biological Treatment)

H

Secondary Settling Tank

=

Disinfection (Chlorination/UV)

[-]

24

Scanhed with CamSCanner

P



MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3*" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

DESIGN CALCUALTION OF 3 KLD ETP

A typical ETP for a hospital includes the following components:

Collection Tank
Equalization Tank
Primary Clarifier
Aeration Tank
Secondary Clarifier
Sludge Drying Beds
Disinfection Unit

N LR L=

Pre-Treatment: Screening, oil & grease trap
Primary Treatment: Equalization tank, sedimentation

Secondary Treatment: Biological treatment (activated sludge, MBBR)

Tertiary Treatment: Filtration, disinfection (UV, chlorination)

Design Calculations
a. Collection Tank

1. Purpose: To collect and store raw effluent.

2. Design:
. Volume: 1-2 hours of flow = 3,000 L/day = 2 hours / 24 = 250 liters (0.25 m?).
1. Dimensions: 0.75 m (length) x 0.75 m (width) x 0.5 m (depth).

b. Equalization Tank

1. Purpose: To balance the flow and load variations.
2. Design:
1. Volume: 20-30% ol daily flow = 0.6,
1.  Dimensions: 1.5 m (length) x I m
. Retention Time: 4-6 hours.

25

"~ Scanned with C

A g b d
amScanne



MEP INDUSTRIAL AND ENGINEERING CONSULTANCY® ANANTNAG (GOVT. APPROVED)
B.0:-3*" FLOOR SOFI COMPLEX OPP.AXIS BANK NEAR ALNOOR HOSPITAL K P ROAD ANANTNAG

e

e —— e — =

¢. Primary Clarifier

I. Purpose: To remove settleable solids.
2. Design:
. Surface Loading Rate: 20-30 m*/m?/day.

I Area Required = Flow Rate / Surface Loading Rate = 3,000 L/day / 25
m*/m*/day = 0.12 m?,

. Dimensions: 0.5 m (diameter) x 1 m (depth).
V. Retention Time: 2-3 hours.

d. Acration Tank

I Purpose: Biological trcatment using activated sludge process.
2. Design:

I.  Volume: Based on HRT of 6-8 hours.